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TEST REPORT DECLARATION

Applicant - Shanghai Huace Navigation Technology Ltd.
Address - 577 Songying Road, Qingpu District, 201706 Shanghai, China
Manufacturer - Shanghai Huace Navigation Technology Ltd.
Address - 577 Songying Road, Qingpu District, 201706 Shanghai, China
EUT Description :  Unmanned Surface Vessel

(A)  Model No. :  Apache 3, Apache 3 Pro, Apache 4

(B) Trademark : EHEN V

Measurement Standard Used:

FCC CFR Title 47 Part 2

FCC CFR Title 47 Part 22 Subpart H
FCC CFR Title 47 Part 24 Subpart E
FCC CFR Title 47 Part 27

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are compared to the
FCC Part 15 Subpart C limits both conducted and radiated emissions. The test results are contained in this
test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy
and completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

Yannis Wen e
Tested by (name + signature).........: yMw‘/{g w

Project Engineer

Approved by (name + signature)........ Jack Xu e

Project Manager

Date of iSSUE.......coiiviiiiiiiiiield June 27, 2024
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1 Test Summary

Test Item Section in CFR 47 Result
Pass*
Part 1.1307
RF Exposure (SAR) (Please refer to
Part 2.1093
SAR Report)
Part 2.1046
RF Output Power Part 22.913 (a)(2) Pass
Part 24.232 (c)
. Part 2.1046
Peak-to-Average Ratio Pass
Part 24.232 (d)
Modulation Characteristics Part 2.1047 Pass
Part 2.1049
99% & -26 dB Occupied Bandwidth Part 22.917 Pass
Part 24.238
Part 2.1051
Spurious Emissions at Antenna Terminal Part 22.917 (a) Pass
Part 24.238 (a)
Part 2.1053
Field Strength of Spurious Radiation Part 22.917 (a) Pass
Part 24.238 (a)
o Part 22.917 (a)
Out of band emission, Band Edge Pass
Part 24.238 (a)
Frequency stability vs. temperature Part 2.1055(a)(1)(b) Pass
Frequency stability vs. voltage Part 2.1055(d)(1)(2) Pass

Note: 1. Pass: The EUT complies with the essential requirements in the standard.

2. The conclusion of this test report is judged by actual test data without considering measurement

uncertainty.
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2 General Information
2.1 General Description of EUT
Description/PMN : Unmanned Surface Vessel

Model Number/HVIN(S) @ apache 3, Apache 3 Pro, Apache 4

. . There is no difference except for the appearance and size. All tests are made
Diff : .
with the Apache 3 model.

Test Voltage © DC 32.4V from battery
Support Networks . GPRS, EGPRS, WCDMA
Support Bands :  GSM850, PCS1900, WCDMA Band V, WCDMA Band IV, WCDMA Band I

GSM850: 824.20MHz-848.80MHz
PCS1900: 1850.20MHz-1909.80MHz

TX Frequency : WCDMA Band V: 826.40MHz -846.60MHz
WCDMA Band II: 1852.40MHz -1907.60MHz
WCDMA Band IV: 1710MHz -1755MHz

GPRS Class 12
EGPRS Class 12

GPRS: GMSK
Modulation type . EGPRS: GMSK/8PSK

WCDMA Band lI/IV/V: QPSK

Antenna type :  Rod antenna

Maximum Gain is 3.52dBi for GSM 850

Maximum Gain is 4.36dBi for PCS1900

Maximum Gain is 3.52dBi for WCDMA Band V

Maximum Gain is 4.22dBi for WCDMA Band IV

Maximum Gain is 4.36dBi for WCDMA Band Il

(Antenna information is provided by applicant.)

There is WWAN diversity antenna inside the product, which is only for
receiving function.

Antenna gain

Software version V1.0

Hardware version/FVIN : /1 o

Remark: 1.The worst-case simultaneous transmission configuration was evaluated with no non-
compliance found. Results in this report are only for 2G and 3G function, and there is no other
transmitter involved.
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Operation Frequency List:

GSM 850 PCS1900 WCDMA Band V WCDMA Band Il
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MHzZ) Channel (MH2) Channel (MHz2)
128 824.20 512 1850.20 4132 826.40 9262 1852.40
129 824.40 513 1850.40 4133 826.60 9263 1852.60
189 836.40 660 1879.80 4181 836.20 9399 1879.80
190 836.60 661 1880.00 4182 836.40 9400 1880.00
191 836.80 662 1880.20 4183 836.60 9401 1880.20
250 848.60 809 1909.60 4232 846.40 9537 1907.40
251 848.80 810 1909.80 4233 846.60 9538 1907.60

Regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and the
highest frequency of channel were selected to perform the test, and the selected channel see below:

Final test channel:

GSM 850 PCS1900 WCDMA Band V WCDMA Band Il
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
128 824.20 512 1850.20 4132 826.40 9262 1852.40
190 836.60 661 1880.00 4183 836.60 9400 1880.00
251 848.80 810 1909.80 4233 846.60 9538 1907.60
WCDMA Band IV
Channel Frequency (MHz)
1312 1712.4
1450 1740.0
1513 1752.6
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2.2 Related Submittal(s) / Grant (s)
This submittal(s) (test report) is filing to comply with Section Part 22 subpart H and Part 24 subpart E
of the FCC CFR 47 Rules.
2.3 Test Methodology
Both conducted and radiated testing were performed according to the procedures document on
TIA/EIA 603 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057
2.4 Test Facility
Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
June 21, 2018 File on Federal Communication Commission
Registration Number: 293961
July 25, 2017 Certificated by IC
Registration Number: 12135A
2.5 Accessories of Device (EUT)
Accessories /
Manufacturer /
Model /
INPUT /
OUTPUT /
2.6 Tested Supporting System Details
No. Description Manufacturer Model Serial Number Certification or SDoC
2.7 Test Conditions
Items Required Actual
Temperature range: 15-35°C 24°C
Humidity range: 25-75% 56%
Pressure range: 86-106kPa 98kPa
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2.8 Measurement Uncertainty

Item

Uncertainty

Uncertainty for Power point Conducted Emissions Test

2.74dB

Uncertainty for Radiation Emission test in 3m chamber
(below 30MHZz)

2.13 dB(Polarize: V)

2.57dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber
(30MHz to 1GHz)

3.77dB(Polarize: V)

3.80dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber
(1GHz to 25GHz)

4.16dB(Polarize: H)

4.13dB(Polarize: V)

Uncertainty for radio frequency 5.4x10-8
Uncertainty for conducted RF Power 0.37dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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3 Test Instruments list
Equipment Manufacture Model No. Flrmvyare Serial No. Last cal. el
version Interval
*AR* 1
9766 anechoic CHENYU 9%6*6 / N/A 2022.05.17 | 3Year
chamber
Spectrum ROHDE&SCHWARZ | FSV40-N 2.3 102137 2023.08.16 | 1Year
analyzer
Spectrum Agilent N9020A | A.14.16 | MY499100060 |2023.08.16| 1Year
analyzer
. 1316.3003K03-
Receiver ROHDE&SCHWARZ ESR 2.28 SP1 102082-Wa 2023.08.16 | 1Year
Receiver R&S ESCI 4.42 SP1 101165 2023.08.16 | 1lYear
Bilog Antenna Schwarzbeck VULB 9168 / VULB 9168#627 | 2023.08.28 | lYear
HomAntenna | SCHWARZBECK | PPHAS1201 2106 2023.08.19 | 1vYear
Loop Antenna | SCHWARZBECK fg"lég / 00128 2023.08.19| 1Year
RF Cable Resenberger Cable 1 / RE1 2023.08.16 | 1Year
RF Cable Resenberger Cable 2 / RE2 2023.08.16 | 1Year
RF Cable Resenberger Cable 3 / CE1l 2023.08.16 | 1Year
Pre-amplifier HP HP8347A / 2834A00455 2023.08.16 | 1Year
Pre-amplifier Agilent 8449B / 3008A02664 |2023.08.16| lYear
L.I.S.N.#1 Schwarzbeck NSLK8126 / 8126-466 2023.08.16 | 1lYear
L.I.S.N.#2 ROHDE&SCHWARZ ENV216 / 101043 2023.08.16 | 1Year
Horn Antenna SCHWARZBECK BBHA 9170 / 00946 2023.08.19| 1Year
Preamplifier SKET LNPA5—01840' / SK2018101801 |2023.08.16| 1 Year
Power Meter Agilent E9300A / MY41496628 |2023.08.16| 1 Year
Power Sensor DARE RPR3006W / 15100041SNO91 | 2023.08.16 | 1 Year
Temp. & Humid.
Teelong TL-HW408S / TL-20191205-01 |2023.07.25 | 1 Year
Chamber
Switching Mode JUNKE JK12010S | 201409276 | 2023.08.16 | 1 Year
Power Supply
Adjustable MW RFtest N/A / N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G / N/A N/A N/A
Software Information
Test Item Software Name Manufacturer Version
RE EZ-EMC EZ Alpha-3A1
CE EZ-EMC EZ Alpha-3A1
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4  System test configuration

4.1 Test mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The
spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test range,
and EUT is rotated on three test planes to find out the worst emission.

Test modes
Band Radiated Conducted
GSM 850 B GPRS1link B GPRS1link
B EPRS1link B  EGPRS1link
PCS 1900 B GPRS1link B GPRS1link
B EGPRS 1link B EGPRS 1link
WCDMA I B RMC 12.2Kbps link B RMC 12.2Kbps link
WCDMA Band IV B RMC 12.2Kbps link B RMC 12.2Kbps link
WCDMA Band V B RMC 12.2Kbps link B RMC 12.2Kbps link

Note: The maximum power levels are GSM mode for GMSK link, GPRS multi-slot class 8 mode for
GMSK link, EGPRS multi-slot class 8 mode for 8PSK link, RMC12.2Kbps mode for WCDMA Band V/II.
only these modes were used for all tests.

4.2 Configuration of Tested System

120Vac/ 80 Hz

t EUT (Adapter)

EUT (USE Cable)

Dipole Antenna

(im0
EUT h

FLUT [Earphonz)

[ ]

==,

System Simulator
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4.3 Conducted AV Output Power

Test Requirement:

FCC part22.913(a) and FCC part24.232(b), FCC part 27.50 (d)(4)

Test Method:

FCC part2.1046

Limit: GSM850, WCDMA Band V: 7W(38.45dbm)
PCS1900, WCDMA Band II: 2W(33.01dbm)
WCDMA Band IV: 1W(30.00dbm)
Test setup: Communication
EUT Splitter Tester
Signal Analyzer
Note: Measurement setup for testing on Antenna connector

Test Procedure:

1. The transmitter output port was connected to base station.

The RF output of EUT was connected to the Signal Analyzer by RF
cable and attenuator, the path loss was compensated to the results
for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest, middle, and highest channels for each band and
different modulation.

5. Measure the maximum burst average power.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass
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Measurement Data

Conducted Burst Power (dBm)

Band GSM850 PCS1900

Channel 128 190 251 512 661 810

Frequency 824.20 836.60 848.80 1850.20 1880.00 1909.80

GPRS (GMSK, 1 TX slot) 30.86 29.14 29.78 27.70 27.41 27.39

GPRS (GMSK, 2 TX slot) 29.93 28.51 31.06 28.01 27.47 27.67

GPRS (GMSK, 3 TX slot) 28.09 29.84 30.82 29.60 30.53 29.01

GPRS (GMSK, 4 TX slot) 29.61 28.98 28.29 28.86 28.90 29.28

EGPRS (8PSK, 1 TX slot) 27.18 27.88 29.34 27.97 28.58 27.68

EGPRS (8PSK, 2 TX slot) 27.34 27.35 27.08 28.61 27.78 27.49

EGPRS (8PSK, 3 TX slot) 27.64 27.72 27.81 26.92 27.78 26.50

EGPRS (8PSK, 4 TX slot) 28.46 27.89 27.29 28.11 27.36 27.55

Burst Average Power (dBm)

Band WCDMA Band Il WCDMA Band V

Channel 9262 9400 9538 4132 4183 4233

Frequency 1852.4 1880.0 1907.6 826.4 836.6 846.6

RMC 12.2Kbps 23.92 23.72 23.77 24.02 23.81 23.95

HSDPA Subtest-1 23.24 23.48 22.67 23.39 23.55 23.03

HSDPA Subtest-2 23.15 22.88 22.14 23.41 23.08 22.92

HSDPA Subtest-3 22.40 22.71 22.24 23.68 23.22 22.90

HSDPA Subtest-4 23.24 23.07 22.76 23.07 23.10 22.69

HSUPA Subtest-1 22.40 22.82 22.96 23.32 23.50 23.18

HSUPA Subtest-2 22.79 23.56 22.32 23.68 23.89 22.85

HSUPA Subtest-3 23.02 23.04 22.14 23.05 22.88 23.06

HSUPA Subtest-4 23.05 22.81 22.12 23.83 23.45 23.14

HSUPA Subtest-5 22.54 22.78 22.04 23.66 23.18 23.19
Burst Average Power (dBm)

Band WCDMA Band IV

Channel 1312 1450 1513

Frequency 1712.4 1740.0 1752.6

RMC 12.2Kbps 23.89 23.86 23.82

HSDPA Subtest-1 23.51 23.43 23.08

HSDPA Subtest-2 23.54 23.11 23.12

HSDPA Subtest-3 23.71 23.14 23.08

HSDPA Subtest-4 22.94 23.09 22.75

HSUPA Subtest-1 23.29 23.48 23.09

HSUPA Subtest-2 23.61 23.90 22.69

HSUPA Subtest-3 22.93 22.91 23.21

HSUPA Subtest-4 23.87 23.61 23.25

HSUPA Subtest-5 23.62 23.14 23.36




Page 14 of 59 Report No.: A2312264-C01-R01

4.4 Peak-to-Average Ratio

Test Requirement:

FCC part24.232(d)

Test Method:

FCC part2.1046

Limit:

13db

Test setup:

Communication
EUT Splitter Tester

Signal Analyzer

Note: Measurement setup for testing on Antenna connector

Test Procedure:

4.

5.
6.

The transmitter output port was connected to base station.

The RF output of EUT was connected to the Signal Analyzer by RF
cable and attenuator, the path loss was compensated to the results
for each measurement.

Set EUT at maximum power through base station.

Select lowest, middle, and highest channels for each band and
different modulation.

Measure the maximum burst average power.
Record the maximum peak-to-average ratio value.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass

Measurement data

Peak to Average Ratio

(dB) Limit
Test mode Result

(dB)

Low Ch. Middle Ch. High Ch.

WCDMA Band Il 3.09 3.04 2.83 13 PASS
WCDMA Band IV 3.18 3.10 3.38 13 PASS
WCDMA Band V 2.75 2.98 2.97 13 PASS
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Test Mode: WCDMA Band Il Test Mode: WCDMA Band IV
Low Ch. Low Ch.

Agilent Spectrum Anolyzer - Powsr Stat CCOF Agilent Spectrum Analyzer - Power Stat CCOF
5 = " ECFF | Qb o |1004:48 4 Mar i 3 AL 10:21.15 AM Ma
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radic Std: Nene Frequency g: 1.712400000 GHz Radio Std: Mone Frequency
Trig: Frae Run Counts:7.16 MHD.0 Mpt -~ Fres Run Counts6.57 MH0.0 Mpt
an: 30 dB n: 30 4B

Average Power a Average Power

! ‘ CenterF

53.03 % at 0dB o I 52.65 % at 0dB

3dB ! 177 dB
1dB L 7dB

3.09dB 18 dB
0.01 % an|

0.001 %

64 dBm
0.0001 % 0dB

Info BW 25.000 MHz 000 MHz

se STaTuS s STaTus

Middle Ch. Middle Ch.

Agilent Spoctrum Analyzer - Powes Stat CCDF Agilent Spoctrum Anakyzor - Pawer Stat CCOF

100502 2 Mar

: g I & 10:21:25 30 M

Center Freq 1.880000000 GHz Center Freq: 1650000000 GHz Radio Std: None Frequency Center Freq 1.740000000 GHz Center Freq: 1740000000 GHz Radio Std: None Frequency
! Trig: Free Run Counts:135 k/10.0 Mpt - T Run ‘Counts:5.04 MHO.0 Mpt

AFGoiniLow *_ MAtten: 30 d8 AFGainiow *_ #Atten: 30 dB:

Average Power Gaussia Average Power Gauss
9 100 % 9 100 %,

20.24 dBm . 20.09 dBm .

53.57 % at 0dB \ . 52.52 % at 0dB

01%

001 % 001% - ) _ 0.01%

0.001 %
0.001 %

0.0001 % -
00001 %'y 45 0de
Info BW 25.000 MHz Info BW 25.000 MHz

s STATUS 3 sTATUS

Agilent Spectrum Analyzer - Power Stat CCOF
" ECh | o |100516 0 M g i g 3 A
1507600000 GHz Radio Std: Non Frequency Center Freq 1.752600000 GHz GHz R:
o Trig: Free Run Counts3.51 MO0 Mpt - Counts 545 MH0.0 Mpt
#iFGainLow | #Atten: 30 dB SFGalLow —_ #Atten: 30 48

Frequency

Average Power _ Average Power

20.44 dBm 20.18 dBm i
53.13 % at 0dB 10%(— 53.57 % at 0dB

338dB
0.01% Man 0.01 %
4.06dB
0001 % } 0001 % 4.21dB
6.80 dB

001 % .
0.0001 % 0dE
Info BW 25.000 MHz Info BW 25 000 MHz

se STaTuS s STaTus
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Test Mode: WCDMA Band V
Low Ch.

Agilent Spoctrum Analyzer - Power Stat CCDF

i 014

Center Freq 826.400000 MHz Center Freg: 626.400000 MHz Radlo Std: Nens Frequency
W ig; Frea Run Counts:4.10 MI0.0 Mpt

#IFGain:Low #Atten: 30 dB

Average Power

19.92 dBm
54,25 % at 0dB

0.01 %

0.001 %

0.0001 9 PT

Info BW 25.000 MHz

STATUS

Center Freg: 836 500000 MHz R: Frequency
o Trig: Free Run Counts3.53 MO0 Mpt
SIFGoinLow | #Aten: 30 dB

Average Power

19.87 dBm
53.37 % at 0dB

1.69 dB
253dB
298 dB
3.20dB
32dB
38 dB
3.44dB
1dBm

STaTUS

10:26:38 2 M
: 546 600000 MHz Rado Std: None Freguency
in Counts=2.60 MI10.0 Mpt

Average Power

19.91 dBm
53.27 % at 0dB

0.01 %

3.19dB
4 dB

42 dB 0,001 %
50 dB

41 dBm

.000 Ml

STATUS
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4.5 Occupy Bandwidth

Test Requirement: FCC part22.913(a) and FCC part24.232(b)
Test Method: FCC part2.1049
Test setup:
Communication
EUT Splitter Tester
SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure: 1. The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer

2. RBW was set to about 1% of emission BW, VBW= 3 times RBW.

3. -26dBc display line was placed on the screen (or 99% bandwidth),
the occupied bandwidth is the delta frequency between the two
points where the display line intersects the signal trace.

Test Instruments: Refer to section 5.0 for details

Test mode: Refer to section 6.1 for details

Test results: Pass
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Measurement Data

EUT Mode

Channel

Frequency (MHz)

99% Occupy bandwidth

-26dB bandwidth

(KHz2) (KHz)
128 824.20 234.73 310.6
GSM 850
(GPRS 1 link) 190 836.60 239.10 318.4
251 848.80 236.97 305.7
128 824.20 239.67 321.0
GSM 850
(EGPRS 1 link) 190 836.60 241.30 317.5
251 848.80 235.64 317.8
512 1850.20 238.60 314.1
PCS 1900
(GPRS 1 link) 661 1880.00 240.93 312.2
810 1909.80 236.98 314.6
512 1850.20 247.28 319.5
PCS 1900
(EGPRS 1 link) 661 1880.00 240.76 321.0
810 1909.80 237.04 308.3
4132 826.40 4160.8 4684.0
WCDMA Band V
(RMC 12.2Kbps link) 4183 836.60 4181.0 4702.0
4233 846.60 4162.0 4707.0
9262 1852.4 4157.3 4712.0
WCDMA Band Il
(RMC 12.2Kbps link) 9400 1880.0 4158.4 4707.0
9538 1907.6 4184.6 4728.0
1312 1712.4 4164.2 4705.0
WCDMA Band IV
(RMC 12.2Kbps link) 1450 1740.0 4175.1 4705.0
1513 1752.6 4166.3 4697.0
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Test plot as follows:

GSM 850 (GPRS 1 link)

GSM 850 (EGPRS 1 link)

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 824.200000 MHz Center Freq: 824.200000 MHz
Trig: Free Run AvglHold>1010

el
#IFGainilow  #Atten: 20 dB

Ref 10.00 dBm

Cenler £24.2 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power

234.73 kHz
Transmit Freq Error 479 Hz
x dB Bandwidth

OBW Power

072104 e 26,2
Radio Std: Nene Frequency

Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms|

15.2 dBm

99.00 %

310.6 kHz xdB -26.00 dB

55 3 File <000 state> saved sTaTus

Agilent Spectrum Analyzer - Occupied BW.

Center Freq 824.200000 MHz

Center Fraq: §24.200000 MHz

43 PMiFat 26, 2024

oS
Radio Std: None Frequency

Trig: Fres Run Avg|Hold>1010

T
AFGaindaw  #Atten: 20 45

Ref 10.00 dBm

Center £24.2 MHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power
239.67 kHz

Transmit Freq Error -125Hz OBW Power

x dB Bandwidth 321.0 kHz x dB

Radio Device: BTS

i

#Sweep 124 ms)

5.26 dBm

99.00 %
-26.00 dB

sTATUS

Lowest channel

Agilent Spectrum Analyzer - Dccupied BW

req: 836 500000 MHz
AvglHold> 1010

Center Freg 836.600000 MHz

el
SIFGainLow

Ref 10.00 dBm

Center 836.6 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power

239.10 kHz
Transmit Freq Error 384 Hz
x dB Bandwidth

OBW Power

24 PMirab 28, 2024
Radie Std: Nene Frequency

Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms|

17.4 dBm

99.00 %

318.4 kHz x dB -26.00 dB

se STaTuS

Lowest channel

Agilent Spectrum Analyzer - Occupied BW

Center Freq 836.600000 MHz

o T
FFGalniLow

Ref 10.00 dBm

Center 836.6 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power
241.30 kHz

Transmit Freq Error 469 Hz OBW Power
x dB Bandwidth 317.5 kHz x dB

Bty - 835 600000 MHz
AvglHeld=>1010

Frequency

Span 1 MHz
#Sweep 12.4 ms|

6.22 dBm

99.00 %
-26.00 dB

STatus

Middle channel

Agilent Spectrum Analyzer - Dccupied BW

=q: 348 800000 Mz
AvglHold> 1010

Center Freq 848.800000 MHz

SIFGainLow

Ref 10.00 dBm

Cenler 843.8 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power

236.97 kHz

1.357 kHz OBW Power

Transmit Freq Error

x dB Bandwidth

07:45:23 PMrab 2, 2024
Radio Std: Nene Frequency

Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms|

14.2 dBm

99.00 %

305.7 kHz x dB -26.00 dB

se STaTuS

Middle channel

Agilent Spectrum Analyzer - Occupied BW

Center Freq 848.800000 MHz

Bty £ 848 500000 MHz

21.48 M Fed 26, 2024
o Std: Mone Frequency

AvglHeld=>1010

HAFGainLow

Ref 10.00 dBm

Center 848.8 MHz
#VBW 30 kHz

Occupied Bandwidth Total Power
235.64 kHz

Transmit Freq Error -57 Hz OBW Power
x dB Bandwidth 317.8 kHz x dB

Radio Device: BTS

Span 1 MHz
#Sweep 12.4 ms|

7.55 dBm

99.00 %
-26.00 dB

STatus

Highest channel

Highest channel
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PCS 1900 (GPRS 1 link)

Agilent Spectrum Analyzer - Dccupied BW

PCS 1900 (EGPRS 1 link)

Agilent Spectrum Analyzer - Occupied BW
5:11.57 P Fal 25, 2004
Radio Std: Nene Frequency

[T Freq 1.850200000 GHz
Radio Device: BTS

Center Freg 1.850200000 GHz 850200000 GHz )
o= AvglHold>1010
#IFGalnLow

2045 M Fat

NSE INT| SOLE 3 £

Center Freq: 1850200000 GHz dic Std: None Freguency
- Trig: Ava[Hold> 1010

A1 GalncLow :

Ref 10.00 dBm

Radio Device: BTS
Ref 10.00 dBm

CenterFreq
0200000 GHz|

Center 1.85 GHz i Span 1 MHz,
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms} I #Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms
Occupied Bandwidth Total Power 11.7 dBm Occupied Bandwidth
238.60 kHz

247.28 kHz
99.00% Transmit Freq Error
-26.00 dB x dB Bandwidth

Total Power 9.06 dBm
Transmit Freq Error -119 Hz OBW Power
x dB Bandwidth 314.1 kHz x dB

1.966 kHz OBW Power

99.00 %
319.5 kHz x dB

-26.00 dB

Lowest channel Lowest channel

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 1.880000000 GHz Center Freq: 1650000000
% Trig: Free Run

09:12:47 M 28, 2004
GHz
o= AvglHold>10110
#IFGainilow  #Atten: 20 dB

Agilent Spectrum Analyzer - Occupied BW.
Radio Std: None 0

A Center Freq 1.880000000 GHz e
Rodio Device: BTS

% Trig: Free Run

3 :26-50 M Fas 28, 214
GHz
o= AvglHold>1010
AFGaindaw  #Atten: 20 45

Radio Std: None Freguency
Radio Device: BTS
Ref 10.00 dBm

Ref 10.00 dBm

Center Freq
0000000 GHz|

Span 1 MHz Span 1 MHz,
#VBW 30 kHz Sweep 12.4 ms| * #VBW 30 kHz Sweep 12.4 ms
an|
Qccupied Bandwidth Total Power 11.9 dBm Occupied Bandwidth
240.93 kHz

240.76 kHz
99.00 % Transmit Freq Error 1.195 K
-26.00 dB x dB Bandwidth

Total Power
Transmit Freq Error

11.5 dBm
1.973 kH; OBW Power

OBW Power
x dB Bandwidth 312.2 kHz xdB

99.00 %
321.0 kHz x dB

-26.00 dB

Middle channel Middle channel

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 1.909800000 GHz Center Freq: 1909300000
% Trig: Free Run

Agilent Spectrum Analyzer - Occupied BW.
GHz
o= AvglHold>10110
#IFGainilow  #Atten: 20 dB

051608 71
Radio Std: Nene Frequency

3 .. 14 PhFab 26, 2024
Center Freq 1.909800000 GHz C&M"::G: '1"09000000
Radio Device: BTS

0e:
GHz Radio Std: None Frequency
AvglHold>10/10
Ref 10.00 dBm

e 11
AFGainlow — MAtten: 20 4B Radio Device: BTS

Ref 10.00 dBm

Center Freq
1.909800000 GHz,

Center 1.91 GHz
#Res BW 10 kHz

Span 1 MHz
#VBW 30 kHz Sweep 12.4 ms| * #VBW 30 kHz
Occupied Bandwidth Total Power 12.5dBm = Occupied Bandwidth
236.98 kHz 237.04 kHz
99.00 % Transmit Freq Error -532 Hz
-26.00 dB x dB Bandwidth

Transmit Freq Error

x dB Bandwidth

Total Power 10.7 dBm

-2.651 kHz OBW Power OBW Power
314.6 kHz xdB

99.00 %
308.3 kHz x dB

-26.00 dB

STATUS

Highest channel Highest channel
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WCDMA Band V (RMC 12.2Kbps link)

Agilent Spoctrum Analyzer - Decupied BW

WCDMA Band Il (RMC 12.2Kbps link)

Agilent Spectrum Analyzer - Occupied BW.
20 ar 02, 2024

L & i 4 Mar 02
Center Freq 826.400000 MHz Radie Std: Nene Frequency

Center Freq: §26.400000 MHz

% Trig: Free Run AvglHold>1010

FFGainiLow — HAtten: 30 4B

Ref 30.00 dBm

Center 826.4 MHz
Res BW 91 kHz

Occupied Bandwidth

4.1608 MHz
-507 Hz
4,684 MHz

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

VBW 910 kHz

Total Power 28.3 dBm

OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Sweep 1.467 ms|

Center Freq 1.852400000 GHz

% Trig: Free Run

AFGaimiow ©_ #Atten: 30 45

Ref 30.00 dBm

ICenter 1.852 GHz

#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth

4.1573 MHz

6.264 kHz

4.712 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

Centar Fraq: 1652400000 GHz
AvglHold>10110

00335 A M G2

Radio Std: None Frequency

Radio Device: BTS

Span 10 MHz
Sweep 1.267 ms

28.8 dBm

99.00 %
-26.00 dB

sTATUS

Agilent Spectrum Analyzer - Dccupied BW

Ref 30.00 dBm

Center 836.6 MHz
Res BW 91 kHz

Occupied Bandwidth

4.1810 MHz
1675 kHz
4.702 MHz

Transmit Freq Error

x dB Bandwidth

Lowest channel

EEIN E CFF OF 102536 M M
‘eq: 836 600000 MHz Radie Std: Nene
AvglHold:> 1011
Radio Device: BTS

Span 10 MHz
Sweep 1.467 ms|

27.7 dBm

VBW 910 kHz

Total Power

OBW Power
x dB

99.00 %
-26.00 dB

STaTuS

Middle channel

Lowest channel

Agilent Spectrum Analyzer - Occupied BW
Frequency

[T Freq 1.880000000 GHz

Genter Freq: 1.880000000 GHz
T

H:
= AvglHo
FGallow  #Atten: 30 45

Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth

4.1584 MHz
5,357 kHz
4.707 MHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

L0005 AMM

Radio Std: None Freguency
110110

Radio Device: BTS

Span 10 MHz
Sweep 1.267 ms|

28.0 dBm

99.00 %
-26.00 dB

STatus

Agilent Spectrum Analyzer - Dccupied BW

Ref 30.00 dBm

Center 846.6 MHz
Res BW 91 kHz

Occupled Bandwidth
4.1620 MHz

-7.186 kHz
4.707 MHz

Transmit Freq Error

x dB Bandwidth

v ECFF | JhBLIGN OF 102547 M M
‘eq: 846 600000 MHz Radie Std: Nene
AvglHold:> 1011
Radio Device: BTS

Span 10 MHz
Sweep 1.467 ms|

28.0 dBm

VBW 910 kHz

Total Power

OBW Power
x dB

99.00 %
-26.00 dB

STaTuS

Highest channel

Middle channel

Agilent Spectrum Analyzer - Occupied BW
Frequency

Center Freq 1.907600000 GHz CenterF Rul;mvsnm oHe

HAFGainLow

Ref 30.00 dBm

ICenter 1.908 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

4.1846 MHz
19,543 kHz
4.728 MHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

T

AvglHeld=>1010

100415 44 Mar 02, 2
Radio Std: None Freguency

Radio Device: BTS

Span 10 MHz
Sweep 1.267 ms|

28.2 dBm

99.00 %

-26.00 dB

T0s,

Highest channel
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WCDMA Band IV (RMC 12.2Kbps link)

Agilent Spoctrum Analyzer - Decupied BW

20 Mar 2,

u 10:11:23 a0 Wor 02, 2024
Center Freq 1.712400000 GHz Center Freq: 1712400000 GHz Radio Std: Nene Frequency

! Trig: Free Run AvglHold>1010
SFGainilow  MAtten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center 1.712 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 m

Occupied Bandwidth Total Power 28.9 dBm
4.1642 MHz

Transmit Freq Error -186 Hz OBW Power 99.00 %
x dB Bandwidth 4.705 MHz xdB -26.00 dB

s STATUS

Lowest channel

Agilent Spectrum Analyzer - Occupied BW

1 R EE I E CrF VOFE 102024 FMr

Center Freq 1.740000000 GHz Center Freq: 1740000000 GHz Radio Std: None Frequency
- ‘AvalHold> 1011

#IFGaln:Law FALLs Radio Device: BTS

Ref 30.00 dBm

Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms

Occupled Bandwidth Total Power 28.5 dBm
4.1751 MHz

Transmit Freq Error -9.424 kHz OBW Power 99.00 %
x dB Bandwidth 4.705 MHz x dB -26.00 dB

se STaTuS

Middle channel

Agilent Spectrum Anolyzer - Occupied BW

5 = I ECFF | Jhilich 10:20:39 24 Har

Center Freq 1.752600000 GHz Center Freg: 1752600000 GHz Radio Std: Nene Frequency
o Trig: Free Run AvglHold> 1010

SIFGalniLaw Radio Device: BTS

Ref 30.00 dBm

Center 1.753 GHz - Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 29.4 dBm
4.1663 MHz

Transmit Freq Error -2.472 kHz OBW Power 99.00 %

x dB Bandwidth 4.697 MHz x dB -26.00 dB

se STaTuS

Highest channel
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4.6 MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E there is no specific requirement for digital modulation,
therefore modulation characteristic is not presented.

4.7 Out of band emission at antenna terminals

Test Requirement:

FCC part22.917(a) and FCC part24.238(a)

Test Method:

FCC part2.1051

Limit: -13dBm
Test setup: Communication
EUT Splitter Tester
Filter
SPA
Note: Measurement setup for testing on Antenna connector
Test Procedure: 1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2  The resolution bandwidth of the spectrum analyzer was set at 1MHz,
sufficient scans were taken to show the out of band Emissions if any
up to 10th harmonic.

3 For the out of band: Set the RBW, VBW = 1MHz, Start=30MHz,
Stop= 10th harmonic.

4  Band Edge Requirements: In the 1 MHz bands immediately outside

and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of
band Emissions.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass

Test plot as follows:

Note: During the conducted spurious emission test, a band filter was used. The information of the filter is

reported at section 6.0 (refer to item 24, 25).
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Test Mode: Traffic mode

GSM 850 (GPRS 1 link)

Start Freq 30.000000 MHz

Log-Pur Ry Start Freq 1.000000000 GHz Avg Type: Log-Par
PHOITost & g: Free Run AvglHold>1001100 — Fres Run AvglHold: 161100
(FGaln:Low #Atten: 30 dB
Ref Offset 17 dB

Ref 35.00 dBm

ri
IFGain:Low > dhtten: 30 45

Ref Offset 17 dB
Ref 35.00 dBm

StartFreq
30.000000 MHz,

oy, P st g
b )
e bbb At A AR 2 s it sk ass

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
1/File <1000-20000_0000.siate> recalled

Lowest channel

Start Freq 30.000000 MHz

Frequency
Trig: Free Run

Fast AvglHold:>100/100
IFGaln-Low an: 30 4B

Start Freq 1.000000000 GHz )
i

Avg Typ
MO, Trig: Free Run
e

: Fast Cy. AvglHold: 244100
IFGain-Low 30 48
Ref Offset 17 dB

Mkr1 | Ref Offset 17 dB
Ref 35.00 dBm Ref 35.00 dBm

Edit| Rbﬂlﬂ&f’
Names

StartFreq Regl"':’”;;

‘30.000000 MHz | G

Register 2,
(empty)|

foang . Register 3
el i empty)

Aty gy wordsgd W At el g
i .
o
Frmtemlag i B s e ottty A bk it SRR LT P P U P

Register4,
fempty)
Stop 1.0000 GHz Stop 20.000 GHz
H#VBW 300 kHz Sweep 92.73 ms (1001 pts)| #Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
sa STaTuS File <1000-20000_0000.state> recalled aTaTus
Middle channel
Start Freq 30.000000 MHz . pe: Log.

£ + i NSEINT] SOLR A 0753407 Fab 28,224
Aug Type: Log-Pur Start Freq 1.000000000 GHz Avg Type: Log-Par L

NG Fost o Trig: Free Run AvglHold> 1001100 : PHO: Fast Ly Trig:Free Run AvalHold: 201100

(FGaln:Low FAtten: 30 dB IFGain-Low #Aten: 30 dB

Ref Offset 17 dB % Ref Offset 17 4B

Ref 35.00 dBm Ref 35.00 dBm

EditRegister | EditRegister |

Names

Names
Register 1

Register 1
(empty)| (empty)

Register 2,
(empty)|

f
4 Register 3|
._“A\,I'"*"\ o|’-mpm
M w-t“""‘#" S J'N”“"“Jl“l.“‘wr“i e Ut/

|
e kA A A bt e ) e i

Register4,
(empty)|

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTaTS

0000.s1ate> recalled

Highest channel
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Test Mode: Traffic mode

Start Freq 30.000000 MHz og Frequency
0 Fast ! AvglHold>100/100
FGain:Low

- Auto Tune|
Ref Offset 17 dB V
Ref 35.00 dBm

StartFreq
30.000000 MHz,

PTRARP— PRI T (P

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

STATUS

GSM 850 (EGPRS 1 link)

Start Freq 1.000000000 GHz

Avg Type: Log-Pr

PHO: ) T AvglHold>>100/00

i Fast Ly 1T
IFGaindow —__ #Atten: 30 4B

Ref Offset 17 dB

Ref 35.00 dBm

4 o b e it
P e s i PSRRIV

Start 1.000 GHz
#Res BW 1.0 MHz

Frequency

StartFreq)
1.000000000 GHz|

Stop 20.000 GHz
#VBW 3.0 MHz

Sweep 47.53 ms (1001 pts)

sTATUS

Lowest channel

Start Freq 30.000000 MHz  AvgTyperLogPur

FNO: Fast o Trig: Free Run AvglHold:> 1001100

(FGaln-Low  #Atten: 30 d8

Ref Offset 17 dB
Ref 35.00 dBm

EditRegister |
Names

Register 1
(empty]|

| PRSP R T RS AT I

Start Freq 1.000000000 GHz ) Avg Type: Log Pur
g

0: Fant. g Trig: Fres Run AvglHeld: 17100

IFGaln-low  HAten: 30 4B
Ref Offset 17 dB
Ref 35.00 dBm

fhay At
w-J-J}‘-W‘I'“-‘M‘..M"* i g g i

EditRegister |
Names

Register 1
(empty)|

Register 2,
(empty)|

Register 3
(empty)|

Register4,
(empty)|

Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
H#VBW 300 kHz Sweep 92.73 ms (1001 pts)| #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
Start Freq 30.000000 MHz  AvgTyperLogPur
B tigFresRun  AvaHeld> 100100
Foniow " #htan: 30 4B

Ref Offset 17 dB
Ref 35.00 dBm

EditRegister |
Names

Register 1
(empty]|

e

imslorgts i AL g A et ) i

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start Freq 1.000000000 GHz ) Avg Type: Log Pur
g

0: Fant. g Trig: Fres Run AvglHeld: 161100

IFGaln-low  HAten: 30 4B

Ref Offset 17 dB
Ref 35.00 dBm

1

Sl A J‘U.,J,.-f\.l"" W ‘H\_..;.\r"'..-»-n

Start 1.000 GHz

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTaTS

EditRegister |
Names

Highest channel
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Test Mode: Traffic mode

PCS1900 (GPRS 1 link)

Start Freq 30.000000 MHz
PNO: Fast

Frequency
ig: Free Run
IFGain-Low

AvglHold: 231100
#atten: 30 dB

Start Freq 1.000000000 GHz
Ref Offset 17 dB
Ref 35.00 dBm

PHO: Fast

. Fres Run
IFGain:Lowe

Tri
WAtten: 30 dB.

Ref Offset 17 dB
Ref 35.00 dBm

StartFreq
30.000000 MHz,

1

A A A M s e ot A

Stop 1.0000 GHz

#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz

k. #VBW 3.0 MHz
1/File <1000-20000_0000.siate> recalled

Avg Type: Log-Pr
AvglHold=> 1001100

Mkr1 1
24,61

{empty)

Register 2|
(empty)

Register 3
(empty)

Register 4|
(empty)

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

Lowest channel

~ Avg Type: Log-Pur

Trig: Free Run AvglHold: 881100

Start Freq 1.000000000 GHz
HO: Fast PHO: Fast Ly.
IFGaln-Low an: 30 dB IFGain-Low
Ref Offset 17 dB

Trig: Free Run
e
Ref 35.00 dBm

30 4B

Ref Offset 17 dB
Ref 35.00 dBm

EditRegister |
Names

Register 1
(empty]|

D R T e

#Res BW 100 kHz
i/File <30-1000.state> recalled

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz

File <1000-20000_0000.state> recalled

AvglHeld:> 10000

Mkr1 1.874 GH.
24.220 dBn

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

EditRegister |
Names

Register 1
(empty)|

Register 2,
(empty)|

Register 3
(empty)|

Register4,
(empty)|

Middle channel

Start Freq 30.000000 MHz Avg Type: Log-Pwr
Trig: Free Run AvglHeld: 811100
#Atten: 30 4B

Fast Ly
IFGaln-Low

Start Freq 1.000000000 GHz
PHO: Fast Ly 1719:Free Run
IFGalnlow | #Atten: 30 dB

Ref Offset 17 dB Ref Offset 17 4B

Ref 35.00 dBm Ref 35.00 dBm

EditRegister |
Names

Register 1
(empty]|

e, oy
e e AR

I A g g

b T et ki

Stop 1.0000 GHz
#Res BW 100 kHz

HVBW 300 kHz Sweep 92.73 ms (1001 pts)|

#Res BW 1.0 MHz #VBW 3.0 MHz
i/File <30-1000.state> recalled

i File <1000-20000_0000.state> recalled

Avg Type: Log-Pur
Avg|Hold:> 1001100

062045 P Felb 28, 2024

Mkr1 1.912
24.344 dB

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

EditRegister |
Names

Register 1
(empty)|

Register 2,
(empty)|
Register 3
(empty)|

Register4,

(empty)

Highest channel
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Test Mode: Traffic mode

PCS1900 (EGPRS 1 link)

Start Freq 30.000000 MHz

Ry Start Freq 1.000000000 GHz Avg Type: Log-Par
= AvalHold: 61100 S Tt Tr AvglHold: 441100
(FGaln:Low IFGain:Low #Atten: 30 dB

Mkr r - Auto Tune|
Ref Offset 17 dB K V
Ref 35.00 dBm

Frequency

Ref Offset 17 dB
Ref 35.00 dBm

‘1

StartFreq StartFreq)
30.000000 MHz, 1.000000000 GHz|

|t brmtte i LI PN

(AR Tl g A e b et A ot

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz
#Res BW 1.0 MHz

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTATUS

Lowest channel

Start Freq 30.000000 MHz  AvgType:LogPur s Start Freq 1.000000000 GHz ' vgTypeiLogPwr Tk
PNO: Fast Ly 17@: Free Run Avg|Hold: 58/100 i Avg|Hold=> 100100
(FGaln:Low #Arten: 30 dB

P s 28, 2240
NO: Fast g Trig:Free Run
IFGalnlow  #Amen:30 48
Y o Mkr1 1.874 GH.
Ref Offset 17 Ref Offset 17 4B A aee
Ref 35.00 dBm Ref 35.00 dBm 22.484 dB
EditRegister | EditRegister |
Names Names
Register 1 Register 1
(empty) (empty)|

Register 2,
(empty)

y A Register 3
o PR T L et ’ k femety)
T - LVIRpRY
1
Register4,
L e L et

Stop 1.0000 GHz Start 1.000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTaTS

Middle channel

Start Freq 30.000000 MHz Aug Type: Log-Pur Start Freq 1.000000000 GHz Avg Type: Log-Par
PHU; Fast Ly T7ig: Free Run AvalHsld: 36100 THO:Fast g Trig: Fres Run AvglHold> 1001100
[FGalnLow " #Atan: 30 dB IFGalnlow  #Amen:30 48
Ref Offset 17 dB Mk Ref Offset 17 4B
Ref 35.00 dBm Ref 35.00 dBm
EditRegister | 1 EditRegister |
Names 4

Names
Register 1

(empty]|

Register 1
(empty)|

Register 2,
(empty)|

A Register 3
s SR (empty)|
P o ity W b

[)
T T S R S 0o A

A ot ety

Register4,
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